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<TEST REPORT>
% <Model Name> ( IJ—4~aH— <LEAK LOGGER> )
24 <Model Number> ( 3638 )
&5 %S <Serial No.> ( No. 110812345 )
REF A A<Test Date> ( 2011-08-01 )
<YYYY-MM-DD>
RIS H<Test Conditions> ( 23.0 °C, 50 %rh )
EHE Lo ANl ’ A RITE fEch I fEch2
<ltem> <Range> <{Input> {Tolerance> {Measured Value ch1>|<{Measured Value ch2>
RREREE
<AC Current Accuracy>
100 mA OmA 0 mA ~ 0.4 mA ( 00 mA) ( 00 mA)
10mA 95 mA ~ 105 mA ( 100 mA) ( 100 mA)
80mA 791 mA ~ 809 mA ( 800 mA) ( 800 mA)
1000 mA OmA OmA ~ 4 mA ( 0 mA) ( 0 mA)
100mA 95 mA ~ 105 mA ( 100 mA ) ( 100 mA )
800mA 791 mA ~ 809 mA ( 800 mA) (800 mA)

{E#<Note>

FAILISEE PRI, FL—FTELTULVET , <FAIL decision points are highlighted in gray.>

& #5E<Overall Result>

(

PASS

)

BEH<nspected by>

( )

H B {Approved by>

)
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